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High Lubricity Rust Preventive Qils for Steel Sheet
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Synopsis
TR,

Two types of rust preventive oils having good lubrication and degreasing characteristics, have been developed.
“SD1” is for hot rolled steel sheet, and “SP2” is for coated steel sheet. By using these rust preventive oils, there is no
need for any lubricant oil or lubricant film.
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Fig.1 Schematic diagram of galling test
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Fig.2 Galling test result
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Table 1 Salt spray test result (After 2 hours)
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Fig.3 Schematic diagram of U-bend forming test
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Fig.4 U-bend forming test result
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Fig.5 Degreasing test result
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Table 2 Corrosion resistance test result by
stacking (After 25 days)
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